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TEST REPORT

Report number : JPD-TR-17183-0
Issue date : September 12, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant _ : KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . YKEAG60
FCCID . JOYYKEAGO
Date of test : July 26, 2017
Aggust__1, 2,4,22,623,24,2017
Test place : TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results : Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.

Tested by : MW /IML( ‘ \mﬁm ,46'&/
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1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

Test items

Secti Test items Condition Result

ection

15.247(3)(2) (%‘SI;; I)BandW|dth / Occupied Bandwidth Conducted PASS

15.247(b)(3) rl\)/loavi;:er?um conducted (average) output Conducted PASS

15.247(d) Bar)d I_Edge Compliance of RF Conducted Conducted PASS
Emissions

15.247(d)

15.205 Spurious Emissions Clé)g;:(t:é?jd PASS

15.209

15.247(d)

15.205 Restricted Bands of Operation Radiated PASS

15.209

15.247(e) Transmitter Power Spectral Density Conducted PASS

15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment
Terminal limitation

RF Specification
Protocol

Frequency range
Number of RF
Channels

Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

Kyocera

YKEAG0

N/A

Pre-Production

Battery: DC 3.8V

(W)51.3x (D) 17.2 x (H) 113.3 mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz

50.466mW (IEEE802.11b)
119.124mW (IEEE802.11g)
119.674mW (IEEE802.11n: HT20)
Internal antenna

1.6dBi

Report number: JPD-TR-17183-0
FCC ID: JOYYKEA60
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2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

Channel Frequency [MHZ]
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

OO N[OOI~ WIN|F

=
o

[EEN
=

2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHZ]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare
the level, and the maximum noise.
The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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Zacta

2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Mobile Phone KYOCERA YKEAG60 N/A JOYYKEA60 EUT
2 | AC Adapter KYOCERA ADO3KC N/A N/A *

*. AC power line Conducted Emission Test.

3.2 Cable(s) used

No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

& 2. AC Adapter AC 120V
60Hz

micro USB

# : Un-detachable cable

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used".

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW = 3 x RBW.

c) Sweep time = auto-couple.

d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
Analyzer

EUT Attenuator

Coaxial cable

4.2 Limit

The minimum permissible 6dB bandwidth is 500kHz.

4.3 Measurement result

Date July 26, 2017

Temperature 23.3 [C]

Humidity 53.3 [%] Test engineer

Test place Shielded room No.4 Taiki Watanabe

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EHBTOZ%)“”
Low 2412 10.056 16.452 17.613
Middle 2437 10.061 16.434 17.641
High 2462 10.069 16.420 17.644
Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEES02.11g 'EE(EHBTOZ%)“”
Low 2412 14.056 16.531 17.689
Middle 2437 14.099 16.549 17.727
High 2462 14.026 16.517 17.683

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17183-0
FCC ID: JOYYKEAGO



4.4 Trace data
[IEEE802.11b]

Channel Low
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Ref 18 dbm *Ateen 28 dE
sPeak | T

Log

s | i iy 3
'~w _ I .“\v”““m_

Channel Middle

Channel High

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Lgfv |
i . I
Center 2,412 0@ GHz Span 38 MHz
sRaes BH 188 kHz sUEN 308 kHz Sweep 2.867 ms (1881 prs)
Occupied Bandwidth Dce BH 7 Pur  99.00 &
14,0561 MHz w8 600 8
Transmit Freq Error  -10.122 kHz
% dB Bandwidth 19,056 HHz
Ref 18 dBm sHteen 28 dB
sPaak | T )
Log | 1 ! i ] i i
14 | A i 4
&8/ : Mﬁﬁw M-lm .
! | /W ! Il 4 Il ¥ |
_l..\‘.‘\wr'r“ Wl ! ! ! \f%\
LafAv |
g . L
Center 2,437 08 GHz Span 38 MHz
sRes BH 100 kHz sUBN 308 kHz Sweep 2.867 ms (1001 pis)
Occupied Bandwidth Occ BW X Pur 9900 1
14,0992 MHz K 6008

Transmit Freq Error 1,291 kHz
¥ dB Bandwidth 18,851 HHz

Ref 18 dBm sHteen 28 dB
sPaak | T )
Log | | | | { |
;g} ! } 1y M'HJ%%
! S 1
- ic s . T
st _ N
s M - O il ™™
LafAv |
g . 1T
Center 2462 08 GHz Span 38 MHz
sRes BH 100 kHz sUBN 308 kHz Sweep 2.867 ms (1001 pis)
Occupied Bandwidth Occ BW X Pur 9900 1
14,8255 MHz ¥FE hE

Transmit Freq Error  -9.587 kHz
¥ dB Bandwidth 18859 HHz

Report number: JPD-TR-17183-0
FCC ID: JOYYKEA60
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[IEEES02.11g]

Channel Low

Ref 18 dBm sAteen 20 dE

sPaak | T )

Log | 1 ! i ] i i L

1w | | |

& | WW%WLJMK

LgAv |

mosdl | . 1T

Center 2,412 99 GHz Span 38 MHz

sRes BH 109 kHz SUEH 300 kHz Sweep 2867 ms (1001 prs)

Occupied Bandwidth Dcc BH X Pur 9900 1
16.5312 MHz i -boeds

Transmit Freq Error  -21.454 kHz
¥ dB Bandwidth 16,452 HHz

Channel Middle

Ref 18 dBm sHteen 28 dB

sPaak | T )

Log | | | | { | !

w | Lo |

48/ | /f fs P#HJIVA«M «

LafAv |

g . 1T

Center 2,437 08 GHz Span 38 MHz
sRes BH 100 kHz sUBN 308 kHz Sweep 2.867 ms (1001 pis)
Occupied Bandwidth Dcc BH X Pur 9900 1

16,5490 Mz XdB 600 B

Transmit Freq Error  -23.897 kHz

¥ dB Bandwidth 16,434 HHz
Channel High

Ref 18 dBm sHteen 28 dB

sPaak | T )

Log

14

4B/

LafAv |

g . L

Center 2462 08 GHz Span 38 MHz
sRes BH 100 kHz sUBN 308 kHz Sweep 2.867 ms (1001 pis)
Occupied Bandwidth Dcc BH X Pur 9900 1

165171 MHz ndb -6.0068
Transmit Freq Error  -15.3%4 kHz
¥ dB Bandwidth 16,458 HHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[IEEES02.11n (HT20)]

Channel Low
Ref 18 dBm sHteen 28 dB
sPaak | T )
1w | | ,
&/ | 3 M‘Mv\}r\”‘u’qﬂlwm .....J.‘_.....ﬂ.,.,,k.‘,l:_
[
| ] ] ] "“'M
s | | | | Wil
LafAv |
L . L
Center 2,412 08 GHz Span 38 MHz
sRes BH 100 kHz sUBN 308 kHz Sweep 2.867 ms (1001 pis)
Occupied Bandwidth Dcc BH X Pur 9900 1
17,6891 MHz K 6008
Transmit Freq Error  -13.324 kHz
¥ dB Bandwidth 17.613 HHz

Channel Middle
[ Agot |

Ref 10 dBm sAteen 28 dB
sPaak [ g )

Lofv |

g . L

Center 2,437 08 GHz Span 38 MHz
sRes BH 100 kHz sUBN 308 kHz Sweep 2.867 ms (1001 pis)
Occupied Bandwidth Dcc BH X Pur 9900 1

17.7272 MHz ¥FE hE
Transmit Freq Error  -13.81% kHz
¥ dB Bandwidth 17.641 HHz
Channel High

Ref 18 dBm sHteen 28 dB

sPaak | T )

Log

1w | | |

Laserd™”

LafAv |

g . L

Center 2462 08 GHz Span 38 MHz
sRes BH 100 kHz sUBN 308 kHz Sweep 2.867 ms (1001 pis)
Occupied Bandwidth Dcc BH X Pur 9900 1

17.6825 MHz kB -6 dB

Transmit Freq Error  -7.485 kHz

¥ dB Bandwidth 17.644 HHz

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable
5.2 Limit
1W (1000mW) or less
5.3 Measurement result
Date :July 26, 2017
Temperature . 233 [C]
Humidity . 53.3 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[IEEE802.11b]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 6.55 10.48 17.03 50.466 =1000 PASS
Middle 2437 5.96 10.48 16.44 44.055 =1000 PASS
High 2462 6.24 10.48 16.72 46.989 =1000 PASS
[IEEE802.119]
Battery Full
Center . L.
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 10.23 10.48 20.71 117.761 =1000 PASS
Middle 2437 10.28 10.48 20.76 119.124 =1000 PASS
High 2462. 10.16 10.48 20.64 115.878 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center . L.
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 10.28 10.48 20.76 119.124 =1000 PASS
Middle 2437 10.21 10.48 20.69 117.220 =1000 PASS
High 2462 10.30 10.48 20.78 119.674 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO



6.3 Measurement result
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Zacta

Date July 26, 2017
Temperature 23.3 [C]
Humidity 53.3 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
|IEEE802.11b]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -5.63 2400.00 -42.90 37.27 Atleast 20dB below from peak of RF PASS
High 2462 -5.61 2483.66 -66.60 60.99 Atleast 20dB below from peak of RF PASS
|IEEE802.11g]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -9.83 2399.92 -43.28 33.45 Atleast 20dB below from peak of RF PASS
High 2462 -10.41 2483.58 -53.93 43.52 Atleast 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -9.85 2399.92 -42.78 32.93 Atleast 20dB below from peak of RF PASS
High 2462 -10.46 2483.82 -52.27 41.81 Atleast 20dB below from peak of RF PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1

FCC ID: JOYYKEAGO
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6.4 Trace data
[IEEE802.11b]
Channel Low
Hirl Zlg 7] !Hz
Ref 18 dBm sHteen 28 dB -43.76 dBm
oPaak [ . e ot il e
Log
18
dB/
ol
=256
Center 2,400 80 GHz Span 88 MHz
sRas BH 1689 kHz sUEH 208 kHz Sweep 7667 ms (1881 pts)
HMarkar Trace Type X Amis Amplitude
1 L4 ) Fraq 2,399 92 GHz -43.76 dEn
2 1> Freq 2,480 B0 Gz -42.98 d8n
£l {12 Fraq 2.411 52 GHz -5.63 dEn
Channel High
Hirl 2‘.4!! [ !Hz
Ref 18 dBm sHteen 28 dB 66,68 dBm
oPaak [ . e kel et
Log
18
dB/
ol
=255
dBm
LgFly
1'?1 SEH.. s b Wt et s H H P
Center 2,483 50 GHz Span 88 MHz
sRas BH 1689 kHz sUEH 208 kHz Sweep 7667 ms (1881 pts)
HMarkar Trace Type X Al Amplitude
1 L4 ) Fraq 2.483 Bb GBHz -BE.ER dEn
2 1> Freq 2.453 50 Bz -E7.64 dEn
£l {12 Fraq 2461 50 GHz -5.61 dEn
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[IEEES02.11g]

Channel Low
Herl 2, Hz
Ref 18 dBm sHeeen 28 dB -43.28 dBm
i . A el Ll
Log
18
46/
ol
=238
dBm
Loy Rttt
Conuer 2,408 88 GHz Span 50 MHz
sRes BH 189 kHz . WWEH 308 kHz  Sweep 7.657 ms (1081 prs)
Harker Trace Twpa X fmig fimplitude
1 ) Fraq 2,399 92 GHz -41.28 diws
| 1) Fraq 2,400 B0 Gl -43.75 din
| 1) Fraq 2407 B Bhz -5.03 dEn

Channel High
Hkrl 2‘.#!! g !Hz

Ref 18 dBm sHteen 28 dB =53.93 dBm
oPaak [ ) e Fort okl s
Log
18
dB/
1] ,..dﬂ‘/
=384
dBm
LgFly
Center 2,483 50 GHz Span 88 MHz
sRas BH 1689 kHz sUEH 208 kHz Sweep 7667 ms (1881 pts)
Harker Trace Typa X Rxis fmplitude
1 1) Fraq 24483 58 Bz -51.93 dEn
2 1) Freq 2,453 50 Bz -56.18 dEn
E] 1) Fraq 2.463 26 GHz -18.41 d8a
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[IEEES02.11n (HT20)]

Channel Low
Herl 2, Hz
Ref 18 dBm #fzeen 28 4B =42.78 dBm
WPeak F—  ethal 28 LA E |
Log
18

4B/

ol
=293
dBm
LgAv
Conver 2,408 89 GHz Span GA MHz
sRes BH 189 kHz . WWEH 308 kHz  Sweep 7.657 ms (1081 prs)
Harker Trace Twpa X fmig fimplitude
1 ) Fraq 2,399 92 GHz ~42.78 dis
| 1) Fraq 2,400 B0 Gl -42.98 diw
| 1) Fraq 2407 B Bhz -T.05 dEn

Channel High
Hkrl 2‘.#!! 3 !Hz

Ref 18 dBm sHteen 28 dB =32.27 dBm
oPaak [ ) e o
Log - - -
18 3
48/ f‘""“‘-ul‘* -
i Bk
=385
dBm
LHF"" M
Center 2,483 50 GHz Span 88 MHz
sRas BH 1689 kHz sUEH 208 kHz Sweep 7667 ms (1881 pts)
Harker Trace Typa X Axis fmplitude
1 L4 ) Fraq 2.483 B2 GHz -52.27 dEn
2 1> Freq 2,453 50 Bz -53.48 d8a
£l {12 Fraq 2.463 26 GHz -10.46 d8a
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

7.3 Measurement result

Date :July 26, 2017

Temperature . 233 [C]

Humidity . 533 [%] Test engineer

Test place . Shielded room No.4 Taiki Watanabe

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Channel Fr(?'?/ll:ﬂezr;cy If:jrg']t Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TOV SUD Zacta Ltd.

Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1

FCC ID: JOYYKEAGO
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7.4 Trace data

[IEEE802.11b]
Channel Low
30MHz-1GHz 1GHz-5GHz
Hirl 4510 Mhz Hikrz !.143 !Hz
Ref 18 dBm sAteen 20 dE -78.19 dBm  Ref 12 dBm sAteen 20 dE -68.25 dBm
o I8 Fitten 20 dE 1A da. Bt 18 O ___*Auen 20 dE 38,25 dBim
Log Log 1 S
18 18 |
a8/ a8/ , |
ol ol
=25.6 =26.6
dBim T dBim
LgAy I Y S S— £ s P TT T LA — 4 e TERet DR R
I . + 4
" sz o2

Sart 30,0 Miz
sRes BH 100 kHz

Stop 1,098 @ GHz

*UEN 388 kHz Sweep 82,73 ms (1061 prs)

" Stop 5,090 GHz
Swasp 3823 ms (1801 prs)

Start 1,009 Gz

#Res B 109 kHz *UEN 388 kHz

Harkar Trace Type W fxis fmplitude Harkar Trace Type X fxis Fmplitude:
1 s b] Fragq 4518 Miiz ~78.19 dEn 1 1) Freq 2,488 Ghz -6.56 dEw
2 L& b] Fraq 3.140 BHz -B8.25 din
5GHz-10GHz 10GHz-15GHz

Hirl 63! !Hz

Hrl 15.!& !Hz

Ref 18 dBm *Ateen 28 dE ~67.71 dBm  Ref 18 dBm *Ateen 28 dE ~64.85 dBm
wPeak — Lol B e e e Paak — Lol B e A T
Log Log
18 18
4B/ 4B/
1] 1] ]
~26.6 ~26.6
dBim L dBm i
LgAv WM el it e i o LgAy M 2 =
Seary 5009 GHz Stop 190880 GHz  Srare 10,099 GHz Stop 15890 GHz
#Res BR 109 kHz sUEN 0@ kHz Sweep 477.9 ms (1001 pts)  #Res BH 109 kHz sUEN 0@ kHz Sweep 477.9 ms (1001 pis)
Harkar Trace Type X fxis Fmplitude: Harkar Trace Type X fxis Frmplitude:
i 1y Fraq 5.975 Gz -67.71 dBn i 1y Fraq 13.665 Gz -64.85 dBn
15GHz-20GHz 20GHz-25GHz
Herl 15 Hz Herl 24139 !!Hr
Ref 18 dbm *Ateen 24 dE =65.39 dBm  Ref 18 dBm *Ateen 24 dE =G4.42 dBm
“Peak [— il L R e WPk [ il L R el
Log Log
18 18
B/ B/
ol ol | I ] | ] ] !
=206 =206 .
LgAv e Lgfly [eemotndy b S e RS >
" sy _ [  Awms ' ' | ' T
Start 19,080 GHz e GHz  Start 20,000 GHz 25090 GHz
sRas B 108 kHz sUEN 388 kHz Sweep 477.9 ms (1001 prs)  »Res BH 189 kHz sUEN 388 kHz Sweep 477.9 ms (1001 prs)
Markar Trace Type X Rxig fimplitude Markar Trace Type X Rxig Fmplitude
1 [sM] Fraq 15.080 Giiz -55.39 d8n 1 1) Fraq 24.190 Gz -Gd.42 d8n
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1

FCC ID: JOYYKEAGO



Channel Middle
30MHz-1GHz

Ref 18 dbm
sPaak [
Log
18
B/

itzen 29 dB

o
=271
dBm

LgAv - - e Tx

oL b

Page 22 of 74

Herl 4762 MHz
~78.68 dBm

nosy
Stare 0.8 MHz

*Res B 109 kHz WWEN 388 kHz

~Stop 1099 @ GHz
Swasp 9273 ms (1061 prs)

1GHz-5GHz

Hire !.243 !!Hz

Ref 18 dbm
sPaak [
Log 1 1
18

B/

itzen 29 dB

o
=271
dBm

v

-63.04 4B

LgAv i o

vosa |
Seart 1009 GHz

*Ras B 109 kHz WWEN 388 kHz

" Stop 5090 GHz
Swasp 3823 ms (1081 prs)

Markar Trace Type X Rxis fimplitude Markar Trace Type X Rxis Fuplitude
1 1 Fragq 47,2 Mz ~70.68 dbe 1 1 Fraq 2,435 Bz -7.13 dEn
2 ay Freq 3.240 GHz -60.04 dEs
5GHz-10GHz 10GHz-15GHz
Herl 7ae Ghz Hirl 13,345 GHz
Ref 18 dbm *Ateen 28 dE =67.53 dBm  Ref 18 dbm *Ateen 28 dE =64.52 dBm
wPeak [ B E— bt WPosk [ L cY Gk i
Log | |
|
a8/ |
I 1 L
[ T T
I
o | ]
=271 |
dém | 1 3 X N
LgAv e et s
Start 9,088 GHz Stop 10,088 GHz  Srart 10,090 GHz Stop 15,098 GHz
*Res B 109 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)  eRes BH 188 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)
Markar Trace Type X Rxis Fimplitude Markar Trace Type X Rxis Frmplitude
1 1 Fragq 7.040 Bz -B7.53 dbn 1 1 Fragq 13.345 Gz -B4.82 dEn

15GHz-20GHz

20GHz-25GHz

Hrl 24.[3! !!HZ

Herl 15.748 GHz

Ref 18 dbm *Ateen 24 dE =65.83 dBm  Ref 18 dBm *Ateen 24 dE =G4.56 dBm
sPaak [ N | T sPaak [ N | T
Log Log
18 18
dB/ dB/
1] 1]
-271 -271 .
dbm . - { [ dbm i ! - —=—
E.SIHI-' | T A L stk o | E.SIHU vyl
Start 19,080 GHz Stop 20080 GHz  Srare 20,080 GHz Stop 25,098 GHz
sRes BH 188 kHz *UEH 388 k42 Sweep 477.9 ms (1081 prsd  oRes BH 188 kHz sUEN 308 kHz Sweep 477.9 ms (1081 pes)

Markar Trace Type X Rxis fimplitude Markar Trace Type X Rxis Frmplitude

1 ay Freg 15.740 Ghz -55.83 i 1 ay Freg 24.185 Bz -E4.5E i

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1

FCC ID: JOYYKEAGO



Channel High
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30MHz-1GHz 1GHz-5GHz

Hierl .3 MHz Hery 3148 Ghz
Ref 18 dBm sAteen 28 dB ~76.81 dBm Ref 12 dBm sAteen 28 dB -65.48 dBm
eyl *Huten 20 dE TR, el IR O *Huten 20 dE 65,45 dBm
Log Log '
1@ 1@
dB/ dB/ I
ol ol
265 -265
dbm i dbm
LgAy — r— == o LgAy e, st o)
" sz ' " sz '

L OO
Stare 0.8 MHz

*Res B 109 kHz WWEN 388 kHz

~Stop 1099 @ GHz
Swasp 9273 ms (1061 prs)

Start. 1000 GHz
sRas BH 189 kHz

WWEN 388 kHz

" Stop 5090 GHz
Swasp 3823 ms (1081 prs)

Markar Trace Type X Rxig fimplitude Markar Trace Type X fxis Frmplitude
1 oy Freq 5.9 Mz -70.01 dBn 1 1y Fraq 2464 Gz -£.52 dia
Fl oy Freq 3148 GHz -68.48 dBe
5GHz-10GHz 10GHz-15GHz
Herl &, Hz Herl 13 Hz
Ref 12 dBm *Ateen 20 4B -67.92 dBm  Ref 12 dBm *Ateen 20 4B ~64.97 dBm
waal [ *Htten M di e o ek *Htten M di m
Log | Log
18 18
&/ | a8/
1
I
o o
=265 =265
dBm | 1 dBm 1 --i‘ 1 i
R T SO, Lghy femsmmmsmmss . e
"ill 52!\.. Pa— e e "ill 522\........... P e e
Start 5088 GHz Stop 10888 GHz  Srare 19,080 GHz Stop 15,088 GHz
sRas BH 188 kHz sVEH 300 kHz Sweep 477.9 ms (1091 prsd  oRes BH 100 kHz sVEH 300 kHz Sweep 477.9 ms (1091 prs)
Marker  Trace Trpe X fixs fmplitude Marker  Trace Trpe X fixs fmplitude
1 oy Freq 6860 GHz -67.92 dBa 1 oy Freq 13,600 GHz -64.97 dBn

15GHz-20GHz

20GHz-25GHz

Hrl 24.!6-‘3 !HZ

Herl 15.745 GHz
Ref 18 dbm *Ateen 24 dE =65.61 dBm  Ref 18 dBm *Ateen 24 dE =G4,33 dBm
“Peak [— ol L L 3 e WPeak [ ol L L 3 e,
Log | Log
18 18
@&/ | o8/
!
I
1] 1]
=265 =265 .
. N e A g ey gkt ey WMMWM
LgAv i Lgfly o= T
Start 19,080 GHz Stop 20080 GHz  Srare 20,080 GHz Stop 25,098 GHz
sRas BH 109 kHz *UEH 388 k42 Sweep 4779 ms (1081 prs)  oRes BH 184 kHz *UEH 388 k42 Sweep 477.9 ms (1081 pes)
Markar Trace Type X Rxis fimplitude Markar Trace Type X Rxis Frmplitude
1 1y Frag 15.745 Biiz -E5.6L dEn 1 1y Frag 24,760 Bliz 54,33 d8n
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1

FCC ID: JOYYKEAGO
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[IEEE802.119]
Channel Low
30MHz-1GHz 1GHz-5GHz
# Aglent
Herl duil Mhz Hikrz 305 GHz
Ref 10 dBm sAteen 28 dB -706% dBm  Ref 19 dBm sAteen 28 dB -68.59 dBm
ek [  — ] wPesk [ ——T -
Log Log T %
10 10 .
4B/ B/ _ . ]
ol ol | | \
=233 =233 ]
dfim : : : — dfim : : : f—y
LA rie = e -~ L - s Lgfv il -2
! ! !
" sz

Start 38,8 MHz

*Res B 109 kHz WWEN 388 kHz

~Stop 1099 @ GHz
Swasp 9273 ms (1061 prs)

" Stop 5090 GHz
Swasp 3823 ms (1081 prs)

Start 1089 GHz

*Ras B 109 kHz WWEN 388 kHz

Markar Trace Type X fixis fimplitude Markar Trace Type X fixig Faplitude
1 1 Fragq 488.1 Miz ~70.68 dbe 1 1 Fraq 2,488 Bz -9.84 dEw
2 ay Freq 3156 GHz -£8.59 dEa
5GHz-10GHz 10GHz-15GHz
Hirl 7.715 GHz Heerl 15.& !!Hz
Ref 18 dbm *Ateen 28 dE =67.17 dBm  Ref 18 dbm *Ateen 28 dE =64.90 dBm
oPaak [— e ~  aPaak [— e L
Log Log
in in
B/ B/
1] 1] ! I } 1 ] 1 !
=294 =294
dBim i | | i 1 dBim i | | i | | Lt ! 1
[T T S e e e 3 A che LAy |~— et s st --M""“"""“"S:"‘ . bR . s
Start 5,009 GHz Stop 10088 GHz  Srary 10,098 GHz Stop 15098 GHz
*Res B 109 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)  eRes BH 188 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)
Markar Trace Type X Rxis Fmplitude Markar Trace Type X fxis Frmplitude
1 1 Fragq 7.715 Bliz -B7.17 dEn 1 1 Fragq 13.695 iz -64.98 dEn

15GHz-20GHz

20GHz-25GHz

o=

Herl 18, Hz
Ref 12 dBm *Ateen 20 4B -65.79 dBm  Ref 12 dBm *Ateen 20 4B -63.85 dBm
Peak [ Htten £ db ek Htten £ db "ba.da dbm
Log | Log
1w | 18
a8/ | B/
I
o I o ! | ] | ] ] !
-28.8 -28.8 1
Lgfiv |= " e e B |ghy [Tl e e e e
Stary 15,080 GHz Stop 20080 GHz  Srare 20,080 GHz Stop 25,098 GHz
sRas BH 108 kHz sVEH 300 kHz Sweep 477.9 ms (1091 prsd  oRes BH 100 kHz sVEH 300 kHz Sweep 477.9 ms (1001 prs)
Markar Trace Type X Rxis fimplitude Markar Trace Type X Rxis Fmplitude
1 oy Freq 19.265 Gz -65.79 dBn 1 oy Freq 24.835 Gz -63.85 dia
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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Channel Middle
30MHz-1GHz

Herl .4 HHz
Ref 18 dbm =784 dBm
sPaak [ —1
Log
18
dB/

itzen 29 dB

1]
d
LgAv

I
8.9
Bm

1GHz-5GHz

Here 350

Hz
-57.74 4B

itzen 29 dB

1

W
v oS
Stare 0.8 MHz

sRes BH 188 kHz

~Stop 1,990 @ GHz

WWEN 388 kHz Sweep 82,73 ms (1081 prs)

" Stop 5090 GHz
Swasp 3823 ms (1081 prs)

Start 1089 GHz

*Ras B 109 kHz WWEN 388 kHz

Markar Trace Type X fixis fimplitude Markar Trace Type X Rxig fmplitude
1 1 Fragq SB3.4 Miiz -70.84 dEe 1 1 Fraq 2.440 Bz -10.96 d&a
2 ay Fraq 3.056 BHz -67.78 die
5GHz-10GHz 10GHz-15GHz
Herl 7508 GHz Hirl 14398 Ghz
Ref 18 dBm *Htten 20 dB =66.73 dBm  Ref 18 dbm *Htten 20 dB =467 dBm
wPeak [ B | wPeak [ B | T
Log | |
19 |
a8/ |
l
I
o | !
-309 | ] .
dn | [ | ! = T
LgAv rwm—.p—mu‘"""‘“"
Srare 5,008 GHz Stop 10,088 GHz  Srart 10,090 GHz Stop 15,098 GHz
*Res B 109 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)  eRes BH 188 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)
Markar Trace Type X Rxig fimplitude Markar Trace Type X Rxig fimplitude
1 1 Fragq 7.580 Bz -66.73 dbn 1 1 Fragq 14,390 Gz -B4.6T dEn
15GHz-20GHz 20GHz-25GHz
Hirl 13, Hz Heerl 24.!% !!Hr
Ref 18 dBm *Htten 20 dB =65.19 dBm  Ref 18 dbm *Htten 20 dB =63.52 dBm
sPeak [T B | 1 sPeak [T B | 1
Log Log
in in
B/ B/
I I
1] 1]
-3 -3 ;
dBm : " " " - 1 dBm + " " " - o
el it - ks b S T g 5
E.SIHI-' I-n--v- s i, - - WM-‘-'I“‘-&"&' E.SIHI-' b et A i . *
Srare 15,000 GHz Stop 20080 GHz  Srart 20,000 GHz Stop 20,098 GHz
*Res BRH 109 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)  »Res BH 188 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)
Markar Trace Type X fixis frmplitude Markar Trace Type X fixis Fmplitude
1 1 Fragq 19.755 Giiz -65.19 dEn 1 1 Fragq 24,780 Gz -£3.52 dEm
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1
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30MHz-1GHz 1GHz-5GHz

Herl db/75 Hhz Hier 2!& !Hz
Ref 10 dBm *htten 20 dB -70.55 dBm  Ref 10 dBn *htten 20 dB -63.41 dBm
et 18 o *hteen 2 dE T *hteen 2 dE 68.81 dBm
Log Log | i
10 10
8/ 8/ | H
ol
-30.2
dfim —
Lgfiv o e e rror = s S
Y, ' | [ [ n sa!

L OO
Stare 0.8 MHz

*Res B 109 kHz WWEN 388 kHz

~Stop 1099 @ GHz
Swasp 9273 ms (1061 prs)

Start 1069 GHz
sRas BH 189 kHz

WWEN 388 kHz

" Stop 5090 GHz
Swasp 3823 ms (1081 prs)

Markar Trace Type X fixie fimplitude Markar Trace Type X fxis Fmplitude
1 oy Freq 4675 Miz -70.85 dBn 1 1y Fraq 2464 Gz -10.18 dBn
Fl oy Freq 2764 GHz -68.01 dBe
5GHz-10GHz 10GHz-15GHz
Hirl 7015 GHz Herl 14,379 GHz
Ref 12 dBm *Ateen 20 4B -66.58 dBm  Ref 12 dBm *Ateen 20 4B -64.49 dBm
wPaak l L *Htten M di e e Paak *Htten M di b3.94 dbim
Log | Log
18 18
a8/ | a8/
o o
-g%z | ! -g%z .
d ] | | ] ] ] | d ] ] |
Lgfv - -*""‘VR" bty b S el ] LAy s & " 3 l—m.n-l..-?»-.. i
‘}1 Sa:-........_. . e e ‘}1 521\........... P e e
Start 5088 GHz Stop 10888 GHz  Srare 19,080 GHz Stop 15,088 GHz
sRes BH 188 kHz sUEN 308 kHz Sweep 477.9 ms (1081 prsd  oRes BH 188 kHz sUEN 308 kHz Sweep 477.9 ms (1081 prs)
Markar Trace Type X fxis fimplitude Markar Trace Type X Rxig Frmplitude
1 oy Freq 7045 Gz -6E.58 dBn 1 oy Freq 14,378 Gz -G4.43 dBn
15GHz-20GHz 20GHz-25GHz
Herl 16,339 GHz Herl 24139 !Hr
Ref 12 dBm *Ateen 20 4B -64.99 dBm  Ref 12 dBm *Ateen 20 4B -63.92 dBm
-Peakl' s UL OGN e ek — UL OGN P
Log | Log
18 18
a8/ | a8/
o o
-8 -8 i
ABm : = -‘é‘ 1 i ABm 1 | 1 ! ! 1
Lol ™ 1 Lgfv ey oo B s
Stary 15,080 GHz Stop 20080 GHz  Srarc 20.080 GHz Stop 25090 GHz
sRes BH 188 kHz sUEN 308 kHz Sweep 477.9 ms (1081 prsd  oRes BH 188 kHz sUEN 308 kHz Sweep 477.9 ms (1081 prs)
Markar  Trace Trpe X fixls fmplitude Marker  Trace Trpe X fixs fmplitude
1 oy Freq 16380 GHz -64,99 dBn 1 oy Freq 24.190 GHz -63.92 dBa
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1
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[IEEE802.11n (HT20)]
Channel Low
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30MHz-1GHz 1GHz-5GHz

Hirl 4073 MHz Her2 3 Hz
Ref 18 dBm sHteen 28 dB ~71.34 dBm Ref 19 dBm sHteen 28 dB -68.37 dBm
sPaak [ o | ] T sPaak [T o | T =
Log Log i 1 1 1 1 1 I
14 14 | | I |
4B/ 4B/ | | ] | ! I } !

|

Dl ol | | | | ] ] !
=388 =388
dim i dim - [ - { I — [ [ |
LgAv < e o LgAw — I .m...-Rﬂ. ki, : i
vt s v 82|

Srart 38,8 MHz

#Res B 109 kHz *UEN 388 kHz

~Stop 1.088 @ GHz
Swasp 3273 ms (1061 prs)

Start 1099 GHz

#Res B 109 kHz *UEN 388 kHz

" Stop 5,090 GHz
Swasp 3823 ms (1801 prs)

Harkar Trace Type X fxls fmplitude Harkar Trace Typa i fxls Amplitude
1 s b] Fragq a87.3 Miz ~71.34 dén 1 e b Fraq 2.484 Gz -18.81 diin
2 L& b] Fraq 3068 BHz -B8.37 din
5GHz-10GHz 10GHz-15GHz
Hirl 7975 GHz Hirl 14.21@ !“Z
Ref 18 dbm *Ateen 28 dE =67.69 dBm  Ref 18 dBm *Ateen 28 dE =65.28 dBm
Paak i ———  oPaak [ i okt
Log Log
18 18
4B/ 4B/
ol ol
-ég.ﬁ -ég.ﬁ .
d i I I Ly | | 1 | I d 1 | I
TN PPN SRRPOOY SOMEIN U SRR DS NEUSIN PR W Loy peremsie vanas - R S
Srar 2,008 GHz Stop 18888 GHz  Srar 18,088 GHz Stop 15098 GHz
#Res B 109 kHz *UEN 388 kHz Sweep 477.9 ms (1001 pts)  #Res BH 189 kHz *UEN 388 kHz Sweep 477.9 ms (1001 pis)
Harkar Trace Type X fxis Fmplitude Harkar Trace Type X fxis Fmplitude:
1 s b] Fragq 7.075 Bz -B7.59 dEn 1 s b) Fragq 14.218 GHz -5.28 dEn

15GHz-20GHz

20GHz-25GHz

Hierl 24.!! !Hz

Herl 15 Hz
Ref 18 dBm *Ateen 28 dE ~66.33 dBm  Ref 18 dBm *Ateen 28 dE ~64.26 dBm
sPeak [T | T sPeak [ | T
Log Log |
18 18
4B/ @B/ |
I
1] 1]
-ég,ﬂ i -ég,ﬂ .
d | d ] | I ] —1- |
igﬂu ? e P vt igﬂu | s e L i, 1
“1 Szl\........ o I PR “1 Sa'\... o R P
Seary 15098 GHz Stop 20880 GHz  Seare 20,089 GHz Stop 25,890 GHz
#Res BR 109 kHz sUEN 0@ kHz Sweep 477.9 ms (1001 pts)  #Res BH 109 kHz sUEN 0@ kHz Sweep 477.9 ms (1001 pis)
Harkar Trace Type X fxis Fmplitude: Harkar Trace Type u fxis Frmplitude:
i 1y Fraq 15.685 Gz -66.38 dBn i 1y Fraq 24.235 Gz -64.26 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
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Channel Middle

30MHz-1GHz 1GHz-5GHz
Hirl .5 HHz Her2 3 Hz
Ref 18 dbm *Ateen 24 dE =78.26 dBm  Ref 18 dBm *Ateen 24 dE =63.15 dBm
WPesk — Lo LU = Pk [ Lo LU oo )
Log Log | I
18 |
B/ a8/ | |
I
1] 1] I | }
=234 =234 |
dBm 1 dBm | T J
LgAv g v e e E e Lgfv |
= ! | ! ; | I
Srart 30,8 MHz Stop 1,088 @ GHz  Seare 1.0@@ GHz Stop D098 GHz
sRas BH 108 kHz *UEH 388 k42 Sweep 92.73 ms (1081 prs)  oRes BH 189 kHz *UEH 388 k42 Sweep 3323 ms (1081 pes)
Markar Trace Type X fxis Fmplitude Markar Trace Type X fixis Fmplitude
1 [+ V] Frag 375.3 Miiz -70.26 don 1 iy Fraq 2,428 iz -0.89 dEn
2 o Fraq 1064 Gz -B8.15 din
5GHz-10GHz 10GHz-15GHz
Herl /. Hz Hirl 13715 GHz
Ref 18 dbm *Ateen 24 dE =67.41 dBm  Ref 18 dBm *Ateen 24 dE =65.34 dBm
wPeak [ N | ————  \Paak [ — -
Log | Log
| 18
a8/ | B/
I
1] I 1]
=234 =234 =
dBm | 1 T T T $ dBm o
LgAv w e sl | 9Py st i
‘}1 52.. Pa— . . e e ‘}1 521\......... e P e e
Srart 5,008 GHz Stop 18888 GHz  Stare 18.080 GHz Stop 15,888 GHz
sRas BH 108 kHz *UEH 388 k42 Sweep 4779 ms (1881 prs)  oRes BH 184 kHz *UEH 388 k42 Sweep 477.9 ms (1081 pes)
Markar Trace Type X fxis fimplitude Markar Trace Type X Rxis Faplitude
1 [+ V] Frag 7.225 iz -B7.41 din 1 1 Frag 13.715 GHiz -B5.34 dEn

15GHz-20GHz

20GHz-25GHz

s

Hirl 15, Hz

Ref 18 dBm *Htten 20 dB =65.41 dBm  Ref 18 dbm *Htten 20 dB =63.61 dBm
Paak [ e S ———  aPaak [ e S ottt
Log Log
in in
B/ B/
1] o I I ] 1 ] |
209 . 209 Z
E.SIHI-' | e 2 e AR A ek S0 R, e S PR ittt e el E.SIHI-' L emr —
Srare 15,000 GHz Stop 20080 GHz  Srart 20,000 GHz Stop 20,098 GHz
*Res BRH 109 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)  »Res BH 188 kHz WWEN 388 kHz Sweep 477.9 ms (1081 prs)

Markar Trace Type X fxls Frmplitude Markar Trace Type X fixis fmplitude

1 L8 &) Fraq 15.785 Gz -B5.41 dEn 1 1 Fraq 24,285 Bz -B3.61 dEn

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1
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Channel High

30MHz-1GHz 1GHz-5GHz
Herl .1 Hhz Hirz 3,324 GHz
Ref 18 dbm *Ateen 24 dE =71.63 dBm  Ref 18 dBm *Ateen 24 dE =692 dBm
sPeak [T T | 1 Paak [T T |
Log T T 1 1 1 1 T Log | -
18 | } } } } |
B/ |
I
| [
1] |
=3L8 8|
dBm - . - - + . 4+ 4 - 7 | 3 "
&
LgAv ey = - e % 1 = et i
‘?1 52. N . . RS S POTp— . . P e e
Srar 30.8 MHz Stop 1,080 @ GHz  Stare 1.A@@ GHz Stop D098 GHz
sRas BH 188 kHz sUEN 388 kHz Sweep 92.73 ms (1091 prsd  oRes BH 100 kHz sVEH 300 kHz Sweep 382.3 ms (1001 prs)
Markar Trace Type X Rxis fimplitude Markar Trace Type X Rxig fimplitude
1 [sM] Fraq 965.1 MHz 7163 d8n 1 1y Fraq 2,450 Gz -11.84 d8n
2 1 Freq 3324 Gz -69.02 d8n
5GHz-10GHz 10GHz-15GHz
Herl 7 Hz Herl 14, Hz
Ref 18 dbm *Ateen 24 dE =67.15 dBm  Ref 18 dBm *Ateen 24 dE =65.38 dBm
Peak [ i Titken c4 Ot ZOTR: Peak [ i Titken c4 Ot
Log | Log |
| |
a8/ | a8/ |
I I
| - |
I ] I
=3L8 =3L8
4 | 1 | | 4 | 1 | - 1
Lgfiv H—Ww . e L] |-‘-"~‘—A~rmw e . ety
Start 5,088 GHz Stop 10888 GHz  Srare 19,080 GHz Stop 15,088 GHz
sRas BH 188 kHz sUEN 388 kHz Sweep 477.9 ms (1091 prsd  oRes BH 100 kHz sVEH 300 kHz Sweep 477.9 ms (1001 prs)
Markar Trace Type X Rxis Fimplitude Markar Trace Type X Rxis fimplitude
1 [sM] Fraq 7.090 Giiz -57.15 d8n 1 1) Fraq 14.250 Gz -65.39 d8n
15GHz-20GHz 20GHz-25GHz
Herl 18, Hz Hkrl 24.!13 !!Hr
Ref 18 dbm *Ateen 24 dE =65.97 dBm  Ref 18 dBm *Ateen 24 dE =64.27 dBm
weak i L. Peak [ i
Log T T 1 1 1 1 T Log |
18 | } } } } |
B/ _ _ [ | [ [ _ a8/ |
I
ol I | ] | ] ] ! ol | !
-é;.ﬁ i -é;.ﬁ | ]
d ] | | ] ] ] ] ] | d | | 1 ] ] ] ] $
LgAv R S e S S e s Lgfv Il_.u_.,w " i | I e &
Start 19,080 GHz Stop 20080 GHz  Srare 20,080 GHz Stop 25,098 GHz
sRas BH 108 kHz sUEN 388 kHz Sweep 477.9 ms (1091 prsd  oRes BH 100 kHz sVEH 300 kHz Sweep 477.9 ms (1001 prs)
Markar Trace Type X Rxis fimplitude Markar Trace Type X Rxis fmplitude
1 [sM] Fraq 18,925 Gz -65.97 d8n 1 1) Fraq 24.510 Gz G427 d8n
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth . 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average . RBW=1MHz, VBW=10Hz, Span=0Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.03 1022 10 10Hz (Duty Cycle = 98%)
IEEE802.119g 99.42 1364 8 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.38 1276 8 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant. factor + Cable system loss )
Margin = Limit — Emission level

[150kHz to 25GHZ]
Emission level = Reading + (Ant. factor + Cable system loss — Amp. Gain)
Margin = Limit — Emission level

Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading = 49.5dBuV  Cable system loss = 8.4dB
Result = 49.5 + 8.4 = 45.1dBuV/m
Margin =74.0- 45.1 = 16.1dB

8.3 Limit
Frequency Field strength Distance
[MHZ] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHz] 20logE [uV/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0



8.4 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

TOV SUD Zacta Ltd.

Test Report Rev.FCC-C3.1

Page 32 of 74

August 1, 2017

229 [C]

49.8 [%)]

3m Semi-anechoic chamber

August 2, 2017

221 [C]

56.8 [%]

3m Semi-anechoic chamber

August 4, 2017

20.3 [C]

50.8 [%]

3m Semi-anechoic chamber

August 24, 2017

235 [C]

65.5 [%]

3m Semi-anechoic chamber

Test engineer

Test engineer

Test engineer

Test engineer

Taiki Watanabe

Zacta

Taiki Watanabe

Tadahiro Seino

Tadahiro Seino

Report number: JPD-TR-17183-0

FCC ID: JOYYKEAGO
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8.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz
sorioiolkk RADIATED EMISSION  stofokskstokek
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.01>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5["C] 65.5[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Low Note2
[dB(x V/m)]
BT 7 TPl : T 1 1 1 1 1 1] <FCCPartl5 subpartC >
SRR ! 0 p ] ——— Limit@P)
: | | | T | 1 | | | i1 a1 <MHz_11b_Tx_Low>
50 ! : bl : ; : ; b4 ————— Peak level(H,PK)
3 ; P ! ! ! Lo Peak level(V,PK)
C 1 1 | [ 1 | | | | 1
1 I I I I + + I I I I I 1 1
- 1 1 I I | ll 1 I | | 1 1 1 1
40 y T V | i R
: 1 1 I I I 1 1 I I I I I 1 1
1 1 | ] 1 | 1 | | ] 1 1 1 1
- 1 1 I 1 | 1 I 1 I 1 1 1 1
S B : PR R ; l ! R T T
TR T B : 1 1 0 0§ ia
1 I I I 1 I 1 ] I 1 I |
| R ' | | |
20 T T T T T T 1 1
I I I I I I I 1 1
| Lo | | I T
1 1 ] 1 1 | | I I 1 1
10 [ H I | ! | I
r | A | | I
1 1 I I I 1 1 I I I I 1 1
C ! : AN . ! : |
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [em] [
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
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[11b]
Channel Low
ABOVE 1GHz
sk RADIATED EMISSION  stokokeksiokek
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.02>> 1 August, 2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YKEA60 Temp,Hum,Atm : 22.9[°C] 49.8[%]
Serial No. :N/A Notel 4
Test mode : 11b_Tx_ch:Low Note2
[dB(u V/m)]
B : : N S R <FCC C_GHz_3m>
w00 E ! ! ! ! Lo Limit(PK)
E | | | i | P oo o | =se====s Limit(AV)
F i i i i i L {GHz_11b_Tx_Low>
9 F : : : T ———— " Peak level(H,PK)
E | | | | | | o ———  Peak level(V,PK)
80 £ ; ; ; — Emission level(H,PK)
= : ] ; 5 ; — Emission level(H,AV)
70 E i . . i Emission level(V,PK)
E ! ! ! ! ok Emission level(V,AV)
) 60 O T T T T T T
a>) E _____________ 1 - et T 1 I I
= 50 | i H—
40 F i i i T
C I I I 1 I I I I
30 F ; ! ! -
: | | A N N N
20 = 1 ] I 1 I I I I
10 F I I I T
& I I I 1 I ] | ]
= ! d ! ! : 1 4
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading ek Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz) [(dB(puV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [cm] gt
1 4824.000 H 51.38 39.5 9.5 60.8 49.0 74.0 54.0 13.2 5.0 141.0 153.0
2 4824.000 V 51.3 38.9 9.5 60. 8 48. 4 74.0 54.0 13.2 5.6 137.0 338.0
3 9648.000 H 47.8 373 8.9 56. 7 46. 2 74.0 54.0 17.3 7.8 156. 0 0.0
4 9648.000 V 47.3 36. 1 8.9 56. 2 45.0 74.0 54.0 17.8 9.0 141.0 186.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
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[11b]
Channel Middle
BELOW 1GHz
stk RADIATED EMISSION  skskstokeksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.03>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Middle Note2
[dB(u V/m)]
T T 13 : : T 7 1 T 17| <FCC Partl5 subpartC >
S A : L0 0 ] ——— LimitQP)
C | | | [ | | | | 1 1 0 [l <MHz_11b_TxMid>
50 : ; S - : : : b4 i o ———— Peak level(H,PK)
IR EEEE ; R EEE Peak level(V,PK)
r 1 | I [ 1 | | I | |
I I 1 ] 1 + t+ 1 1 1 | | | |
- 1 I I | | I 1 I ] 1 I | | |
40 i T \ i | T
: 1 ] 1 I 1 I 1 1 1 1 I I | |
1 | I I I I 1 I | 1 I | I )
- I I I I I I I 1 I 1 I § I I
2 C . L I I I 0
LI | IR EEF
- 1 I ] I ] ] 1 ] 1 1 I | 1
" | L1 ' | ok
20 1 T T T T T T
I I I I I
Lo
| 1
10
Lo
Pl
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] i 0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
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[11b]
Channel Middle
ABOVE 1GHz
soiiciololk . RADTATED EMISSION  skeksiotokskok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.04>> 2 August, 2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YKEA60 Temp,Hum,Atm : 22.1[°C] 56.8[%]
Serial No. :N/A Notel i
Test mode : 11b_Tx_ch:Mid Note2
[dB(u V/m)]
e i i i i o <FCC C_GHz_3m>
100 E : : N T - —— Limit(PK)
E | | | | | | I | Limit(AV)
E i 3 | ' 1 P {GHz_11b_TxMid>
0 E : : ; N ———— " Peak level(H,PK)
o | | | | | | TR Peak level(V,PK)
80 i i | i i o Emission level(H,PK)
£ ; y : 4 3 — Emission level(H,AV)
70 B | | [l | | | [l | Emission level(V,PK)
E ! ! ! ! R T Emission level(V,AV)
-?.) 60 L T T T T T
S P—— : . ——
— 50 i i | |
= I I 1 | I | 1 1
40 F i i i T B
E I I 1 I I I 1 1
30 | NN S
- I | 1 I I I 1 1
E I : ; i N
20 = I | 1 ] | | 1 1
c | | i | L
10 = T T : T T 1 T T
C I I 1 | | I 1 1
oE ! A . : : I N
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o Result Result Limit Limit Margin Margin Height Angle
P / K / P AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)] [dB] [dB] [em] 1
1 4874.000 H 51.9 39.3 9.6 61.5 48.9 74.0 54.0 12.5 5.1 124.0 5.0
2 9748.000 H 48.8 37.0 9.1 57.9 46. 1 74.0 54.0 16. 1 7.9 171.0 348.0
3 9748.000 V 47.5 36.7 9.1 56. 6 44.8 74.0 54.0 17.4 9.2 174.0 191.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
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Channel High
BELOW 1GHz
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ookl RADIATED EMISSION  skskskskokokek
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{<{DATA Sheet No.05>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%)]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:High Note2
[dB(u V/m)]
T T T T 7] ! T 1 1 1 1 1 1| <FCC Partl5 subpartC >
EEEEE : 0 ] ——— Limit@P)
N | | | o | | | | | i1 1 [l <MHz_11b_Tx_High>
i ! Lo ! ! [ Lo ————— Peak level(H,PK)
L | | : : : : : : : : : ! : ! Peak level(V.PK)
r : : l [ 1 1 | 1 [ : I :
1 1 I I 1 + + I 1 I 1 1 1 1
- 1 1 I I 1 I 1 I I I 1 1 1 1
40 - i T i i | T
[ 1 1 k I 1 1 1 I 1 I 1 1 | 1
1 1 I I 1 | 1 I | I 1 1 1 1
" 1 I I I I I 1 I I I I I 1 1
) = 1 | | | | | I | | | 1 | | I
§ oo —
- 1 1 ] ] 1 1 1 1 | | 1 1 1
- 1 1 I I 1 | 1 1 | 1 1
L 1 1 I | 1 1 1 | I 1
1 | | | | | | I, |
20 T T T 1 1 T T T
1 | I 1 1 1 1 1 | 1
1 I | 1 1 1 I 1 1 1 1
1 | I 1 | 1 1 I 1 | 1 1
1 I I 1 [} 1 I I I I 1 1
1 1 ] 1 1 | ] 1 1 { 1
10 [ | . | | | L
- 1 1 | | 1 1 1 1 ] 1 1 1 1
L 1 1 ] I 1 I 1 | | 1 1 1 1
1 1 I I | 1 1 ] ] 1 1 1 1
C ! ! (N | ! d [ T
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [em] [

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17183-0
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[11b]
Channel High
ABOVE 1GHz
Fkkkkkk  KADIATED EMISSION - skskskskskokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.06>> 2 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YI/(EAGO Temp,Hum,Atm : 22.1[°C] 56.8[%]
Serial No. :N/A Notel 2
Test mode : 11b_Tx_ch:High Note2
[dB(x V/m)]
s : : 1 1 1 11 ¢FCC C_GHz.3m>
100 E [ : ! ' ! Lo Limit(PK)
E | | | | | e oo | =R Limit(AV)
90 E i : i T <GHz_11b_Tx_High> ]
F ! : : ! A —— Peak level(H,PK)
[ | | | I | 1 | | Peak level(V,PK)
80 | ; ; * — Emission level(H,PK)
E ! y ' ; 3 — Emission level(H,AV)
70 F 1 | | 1 | 1 | | Emission level(V,PK)
E ! : : ! b Emission level(V,AV)
) 60 - T T T T T T
E E ______________ 1 I > i 1 :_ 1
50 s 1 | 1 |
= 1 1 1 1 1 1 I 1
40 E i : i T R B
E 1 1 | 1 | 1 I I
- ) | | I I I | I
W E : ; T 1 1 ]
: ] : A T
20 = 1 1 ] 1 | 1 | 1
E | | | | L
10 F 1 1 [ 1 1 1 ] 1
N: ; RN EEEN
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. £ Result Result Limit Limit Margin Margin Height Angle
P AV K AV K AV K AV
[MHz] [dB(uV)] [dB(pV)] [dB(1/m)] [dB(uV/m] [dB(uV/m)] [dB(pV/m)] [dB(uV/m]  [dB] (dB]  [em] [°]
1 4924.000 H 51.8 39.8 9.8 61.6 49.6 74.0 54.0 12. 4 4.4 147.0 168.0
2 9848.000 H 48.9 36. 6 9.3 58. 2 45.9 74.0 54.0 15.8 8.1 171.0  350.0
3 9848.000 V 47.9 34.8 9.3 87.2 44.1 74.0 54.0 16.8 9.9 171.0 261.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
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[119]
Channel Low
BELOW 1GHz
sofofoollok . RADTATED EMISSION  skekskskokokok
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.07>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel 2
Test mode : 11g Tx_ch:Low Note2
[dB(u V/m)]
L1 0 [ 113 : T 1 1 1 1 1 1| <FCC Partl5 subpartC >
SR EEEE : L 0 | ——— Limit@QP)
r | l | o | | | | l 1 0 [l <MHz_11g_Tx Low>
50 1 I I I I I 1 I I i I I 1 1 Peak level(H,PK)
F ; S ; ! ! Lo Peak level(V,PK)
C 1 | | | [ | | 1 | [l [l [
I I I I I + + I I I I I I 1
- I 1 ] I 1 | 1 ] | I 1 1 1 1
40 - y TR " | | TR
L I 1 I I I I 1 I I I I I 1 1
| 1 ] ] 1 1 1 ] | | 1 1 1 1
e RS I 1 I I 1 1 I 1 I 1 1 1 1
g L ; P ! l : A |
30 | RN
- 1 I I I I I 1 I I I I I 1
I | L1 ‘ | L |
20 T T T T T T T
I I I I I 1 I I 1 1
i ooy | | Lo
| I I I 1 I I I I 1 1
10 [ | . i i i R
C | Coo | : Lo
1 1 I I I I 1 I I I I 1 1
F__ i 1 L L ! L L
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c:f Height Angle
[MHz] [dB(1/m)] [cm] ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[11g]
Channel Low
ABOVE 1GHz
stk RADTATED EMISSION  skeksiotokskok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.08>> 2 August, 2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : YKEA60 Temp,Hum,Atm : 22.1[°C] 56.8[%]
Serial No. :N/A Notel :
Test mode : 11g_Tx_ch:Low Note2
[dB( u V/m)]
10 ; : 7 T f 1 | ¢FCC C_GHz.3m>
s : | ! ! A —— Limit(PK)
100 = 1 | 1 1 I I | meTEmes Limit(AV)
E i : i 1 R <{GHz_11g_Tx_Low>
N : : ; R ————  Peak level(H,PK)
= | | | | | | | | Peak level(V,PK)
d ” ; ! T 1 1 Emission level(H,PK)
E : ; * ; ; =t Emission level(H,AV)
70 F | | | | | | T Emission level(V,PK)
E ! ! | | T Emission level(V,AV)
T‘o 60 E [ ] 1 [ T 1
Q>) E ______________ . ™1 ___I___I__:— _I T
- 50 I I ; I [}
r | I 1 | I | 1 1
40 £ i i i Y By
= | | | 1 1 I | |
30 F ! ! i —
. I I 1 | | I 1 1
. ' ' A
20 F 1 I 1 1 1 | 1 1
= I I 1 1 | I 1 1
10 F T I I T
C ] I 1 ] ] ] 1 1
ot ! ! H ! ! 4!
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(pV)] [dB(1/m] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m]  [dB] (dB]  [em] [°]
1 4824.000 H 50. 4 36.3 9.5 59.9 45.8 74.0 54.0 14.1 8.2 156.0 324.0
2 9648.000 H 48.4 36..3 8.9 57.3 45.2 74.0 54.0 16.7 8.8 193.0 351.0
3 9648.000 V 47.9 35.7 8.9 56. 8 44.6 74.0 54.0 172 9.4 175.0 258.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[11g]
Channel Middle
BELOW 1GHz
sk RADIATED EMISSION sioicionk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.09>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel -
Test mode : 11g_Tx_ch:Middle Note2
[dB(u V/m)]
O ! 1 1 1 1 1 1] <FCCPartl5 subpartC>
C | S T | | ' R S ——— Limit(QP)
C | | T | | | | 0 a1 <MHz_11g_TxMid>
50 — ; ; — Peak level(H,PK)
- ! | b r L ; : ! . —— Peak level(V,PK)
: | I 1 1 I 1 | 1 1 1 | I | ]
1 I I I I ¥ t I 1 I I I | 1
- I I I I I 1 I | 1 I I I I I
40 | T i i " R
: 1 I 1 1 I 1 I 1 1 1 I I I I
I I I I I 1 I | 1 I I I I I
. - I I I I I 1 I I 1 I I I I I
o r : A l ! : A
g ¥ : SRR
| ] 1 1 | 1 | 1 1 I I |
i R R ; | i il |
20 T T 1 [ 1 T T
I 1 1 | 1 ] I ] | 1
i Lo i | A
| I 1 I ] 1 1 | | 1 ]
10 [ | Co i | | I
C A i o
1 I 1 1 I 1 I 1 1 I I | I
I N ! ! S
0 ! P
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) i Height Angle
[MHz] [dB(1/m)] [cm] =
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[1g]
Channel Middle
ABOVE 1GHz
sk RADIATED EMISSION  steksiokersker
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.10>> 4 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 20.3[°C] 50.8[%]
Serial No. :N/A Notel :
Test mode : 11g_Tx_ch:Mid Note2
[dB(x V/m)]
it : ; 1 1 ¢FCC C_GHz 3m>
100 E . A S Limit(PK)
E | | | | | | R Limit(AV)
90 E i i i : I <GHz_11g Tx Mid>
F ; ; ! ; U — Peak level(H,PK)
E | | I | | | | | —  Peak level(V,PK)
80 ; : T Emission level(H, PK)
E ; : ; ] i —— Emission level(H,AV)
70 E | | [l | [l | | I Emission level(V,PK)
E : : , ; O N Emission level(V,AV)
2 60 - T T T T T T
> - 1 1 I 1
L F~—~~~~===-=-=--=24 W - M 1
. | A
E | 1 1
40 F i i i
= I | |
30 F ; ! :
- I 1 1
E ; : |
20 F 1 | |
. | 1 1
10 F : : :
= | | |
. I 1 |
0 L n " n L L "
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading C. Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV »
[MHz] [dB(pV)] [dB(V)] [dB(1/m)] [dB(pV/m] [dB(nV/m] [dB(uV/m] [dB(nV/m]  [dB] [dB] [em] [°]
1 4874.000 H 51.6 36. 1 9.4 61.0 45.5 74.0 54.0 13.0 8.5 189.0 134.0
2 9748.000 H 48.8 36.0 9.1 57.9 45.1 74.0 54.0 16. 1 8.9 169. 0 0.0
3 9748.000 V 47.7 34.7 9.1 56. 8 43.8 74.0 54.0 17.2 10. 2 135.0 117.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[119]
Channel High

BELOW 1GHz
sciorciokk RADTATED EMISSION  stokskokerskor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{<DATA Sheet No.11>> 24 August,2017

T T T T

20

10

TT T T

I
T
1
|
1
I
1
T
|
1
I
1
|

0

30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel :
Test mode : 11g_Tx_ch:High Note2
[dB(u V/m)]
o1 1. ! T 1 1 1 1 1 1] <FCCPartl5 subpartC >
I : L | ——— Limit@P)
N | | | o | | | | I 1 [l <MHz_11g_Tx_High>
. ! Lo ! ! [ . (N —— Peak level(H,PK)
§ ! TR ! : ! R Peak level(V,PK)
[ 1 I I I I I 1 I ! I I 1 1 1
1 1 I I 1 + + I | ] 1 1 1 1
- 1 I I I I I 1 I I I I I 1 1
40 L 1 1 I I 1 : 1 : : : 1 1 : :
[ 1 1 I I 1 1 1 | 1 I 1 1 1 1
1 I I I I I 1 I I I I I 1 1
" 1 1 I I I I 1 I I I I I 1 1
o) = 1 1 | 1 | | I 1 | 1 | | 1 I
§ oo —
1 1 | I 1 1 1 | | | 1 1 1
1 1 I I 1 | 1 | | 1
1 1 I I 1 1 1 1 ! 1
1 | | | | | |
T T T T T 1
1 I I 1 I
1 .} I 1 1
1 1 1 1
| I I
| [}

Final Result

No. Frequency (P) c. Height Angle

[MHz] [dB(1/m)] [cm] [* 17

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17183-0
FCC ID: JOYYKEA60
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[11g]
Channel High
ABOVE 1GHz
soioiicloik . RADTATED EMISSION  steksioksiokek
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.12>> 4 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 20.3[°C] 50.8[%]
Serial No. :N/A Notel :
Test mode : 11g_Tx_ch:High Note2
[dB(u V/m)]
110 ¢ } : : N N <FCC C_GHz 3m>
oo £ : \ : ! ! ! Lo ——— Limit(PK)
E | 1 | | | | | i o1 ] e Limit(AV)
= i i i i R <GHz_11g_Tx_High>
90 E : : : T T T ————  Peak level(H,PK)
o | | | | I I T Peak level(V,PK)
d: : : T Emission level(H,PK)
E | y : ; - == Emission level(H,AV)
70 i i i i T Emission level(V,PK)
E ! ! ! ! " Emission level(V,AV)
E 60 C 1 1 ] 1 1 1
iy T——— !
= 50 j : -
F I 1 1 1 1 1 1 1
40 E i i i M
E | | | | | | | |
30 F : l : —
- I 1 1 1 1 1 1 1
- : : S
20 = I 1 1 | 1 I I I
- I 1 1 1 1 1 1 1
10 F T I I T
C I I I I I I | |
ot ; : ! : : P b
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.t Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV P i
[MHz] [dB(pV)] [dB(pV)] [dB(1/m)] [dB(uV/m] [dB(uV/m)] [dB(uV/m] [dB(pV/m)]  [dB] [dB] [cm] )
1 4924.000 H 50:3 36. 2 9.6 59.9 45.8 74.0 54.0 14.1 8.2 186. 0 89.0
2 9848.000 H 47.0 32.8 9.3 56. 3 42.1 74.0 54.0 17.7 11.9 179.0 261.0
3 9848.000 V 48.2 34.9 9.3 57.5 44.2 74.0 54.0 16.5 9.8 157.0 35.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[11n(HT20)]
Channel Low
BELOW 1GHz
spokrciokk  RADIATED EMISSION  steksiokerskor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.13>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%)]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Low Note2
[dB(u V/m)]
LT T T 113 ! 1 1 1 1 1 1| <FCC Partl5 subpartC >
SN B : L0 0 | ——— Limit@QP)
N | | [ T | | | | 1 0 a1 <MHz_11ln_Tx_Low>
- ! o ! ! ! Lo 1 Peak level(H,PK)
- A ! ! Lo Peak level(V,PK)
: | 1 I I 1 | 1 I | I 1 1 1 1
1 I I I I + + I I I I I 1 1
r 1 I I I I I 1 I I I I I I 1
40 I R " " i T
C | 1 I [ | | I | 1 [
I I I I I I 1 I I i I I 1 1
. - 1 1 I I 1 1 1 ] I ] 1 1 1 1
2 C \ PR R : I ! R R
L A B A : R
- I 1 I I 1 1 1 I 1 I 1 1 1
L i A S i I U el
| | | | | | | | |
20 T T T T T T R |
I I I I I I I 1 1
1 I I 1 | 1 I 1 1 1 1
| Lo | | A
I 1 I 1 1 I I 1 1 1 1
10 [ | A i ' | I
r i A | | A
I I I I I I 1 I I I I 1 1
C ! . N ! : ! L [
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[11n(HT20)]
Channel Low
ABOVE 1GHz
soiiciolokk RADTATED EMISSION - skeksiofokskok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.14>> 4 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 20.3[°C] 50.8[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Low Note2
[dB(x V/m)]
10 ! ] 1 7 703 ¢FCC C_GHz.3m>
i | | : ! : ! o — Limit(PK)
E ] ] 1 1 1 | o] mmemmee Limit(AV)
c | | i I T <GHz_11n_Tx_Low>
90 £ : : ; T ————  Peak level(H,PK)
E | | | 1 | | | | — Peak level(V,PK)
e : ; ; —— Emission level(H,PK)
E ; : * . . —t— Emission level(H,AV)
70 F | | | | | | ] Emission level(V,PK)
E ! | ! ! ;] m b Emission level(V,AV)
E 60 - T ] 1 [ ll 1
> - | | | |
2 o i
50 ] ] 1 1 I
- I | 1 | | I 1 1
40 E : : i T
C | ] 1 I I | 1 I
30 F : T : ———
- | | 1 | | | 1 1
C I ] ¥ | ] | : :
20 F 1 ] 1 1 1 ] [
- I | 1 | I | 1 1
10 F T T T T
C ] ] I ] ] ] 1 1
ot ! ] . | ! L L2
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.t Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(nV/m)] [dB(uV/m)] [dB(uV/m]  [dB] [dB] [em] B
1 4824.000 H 50.7 35.9 9.3 60. 0 45.2 74.0 54.0 14.0 8.8 170.0 33.0
2 9648.000 H 48.6 35.6 8.9 57.5 44.5 74.0 54.0 16.5 9.5 184.0 357.0
3 9648.000 V 48.1 35.0 8.9 57.0 43.9 74.0 54.0 17.0 10. 1 151.0 93.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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[11n(HT20)]
Channel Middle
BELOW 1GHz
sofofoiollok . RADTATED EMISSION  skekskskskokok
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.15>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel 2
Test mode : 11n_Tx_ch:Middle Note2
[dB( u V/m)]
ST 11 : T 1 1 1 1 1 1| <FCC Partl5 subpartC >
C i A R i I : R S N —— Limit(QP)
C | | | o | | | | | 0 a0 1 <MHz_11n_TxMid>
50 1 I I I I I 1 I I ; I I 1 1 Peak level(H,PK)
- ! Lo ; ! ! Lo Peak level(V,PK)
C | | | | [ | | 1 | | [l [
I I I I I + + I I I I I I 1
- ] 1 ] ] 1 | 1 I ] ¥ 1 1 1 1
40 - y R " | | R
L I 1 I I I I 1 I I I I I 1 1
] 1 ] ] 1 | 1 ] I ] 1 1 1 1
- = I 1 I I 1 1 1 I 1 I 1 1 1 1
4 L : R ! I I I I
L | e | IR EEE
' 1 I I I I I 1 I I I I I 1
n I L1 ' | ol |
20 T T T T T T T
I I I I I I I 1 1
i Loy | : Lo
I I I | 1 I I I I 1 1
10 [ | . i i I R
C | Coo | | Lo
1 1 I I I I 1 I I I I 1 1
N . N . : L L
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[11n(HT20)]
Channel Middle
ABOVE 1GHz
soioiorcik . RADTATED EMISSION - skeksiokersiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.16>> 4 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 20.3[°C] 50.8[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Mid Note2
[dB( 2 V/m)]
Mo E i i | i o0 <FCC C_GHz_3m>
. S S LimittPK)
F | | | | | | | . 1 = 20| ==E==ss=s Limit(AV)
c i i i R T <GHz_11n_Tx Mid>
90 ¢ : : : T T ———— " Peak level(H,PK)
o | | | | | | o Peak level(V,PK)
0 E : ! 1 0 Emission level(H,PK)
£ ; ; ’ 4 4 Emission level(H,AV)
70 = | | | I | | | | Emission level(V,PK)
E : ! ! ! A Emission level(V,AV)
E 60 = T T T T T T
S R —— : o -
= 50 | ; -
: 1 1 | ! 1 1 1 | I
—
= I I I | I I I I
0E : : 0 T & 1.3
: 1 | .
20 I 1 1 I 1 1 1 | I
. 1 1 | 1 1 | I I
10 F I I l — T
I= 1 1 I 1 1 1 I I
= ! : ; ! : P
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
(MHz] [dB(p V)] [dB(pV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m] [dB(uV/m]  [dB] [dB]  [em] [°]
1 4874.000 H 49.5 36.1 9.4 58.9 45.5 74.0 54.0 15,1 8.5 180.0 69.0
2 9748.000 H 47.9 35.6 9.1 57.0 44.7 74.0 54.0 17.0 9.3 185.0 0.0
3 9748.000 V 47.9 34.5 9.1 57.0 43.6 74.0 54.0 17.0 10. 4 157.0 315.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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[11n(HT20)]
Channel High
BELOW 1GHz
sk RADIATED EMISSION - skskstokeksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {<{DATA Sheet No.17>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:High Note2
[dB(u V/m)]
i i R | I y T & 4 T <FCC Part15 subpartC >
Fof o : N R Limit(QP)
C I | | o I | I | | 11 1 [ <MHz_11n_Tx_High>
- ! [ ! ! [ I Peak level(H,PK)
. § ¥ r ot : L e Peak level(V,PK)
: I I I I I I I I I 1 | | ] I
1 I 1 I 1 + + 1 1 1 I | I ]
- I I I I I I 1 I I 1 I I I I
40 i R | : | R I
C 1 | l o 1 l l 1 I o
I I I I I I ] 1 (] 1 | | | |
. p= 1 ] 1 I 1 I 1 I 1 1 I J I ]
2 C I R I I I P
3 M | A
™ | | | | | | I | | I | | |
C i L0 4 L i
20 T T T T T T T
I 1 I 1 I I 1 I |
| Lol | | T T
1 I | 1 I 1 1 I | I ]
10 [ . b | | | R
r i R i T
L] I I I I I | I I | | | |
[ 1 ] 1 ] 1 ] 1 1 1 I £ I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) ciif Height Angle
[MHz] [dB(1/m)] [cm] ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0

Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAGO
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[11n(HT20)]
Channel High
ABOVE 1GHz
sofolorkrk RADIATED EMISSION  sekskskstotok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<DATA Sheet No.18>> 4 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 20.3[°C] 50.8[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:High Note2
[dB(u V/m)]
Lo ! ! S R R I <FCC C_GHz_3m>
100 E ; | ; ; ; i i o 4 — Limit(PK)
= 1 | 1 1 ] 1 1 | ] EEe==s= Limit(AV)
E i | : i I <GHz_11n_Tx_High>
90 E ; : : R ————  Peak level(H,PK)
C | | | | | | o Peak level(V,PK)
S : ! 1 Emission level(H,PK)
= i : : : : =t Emission level(H,AV)
70 ¢ i i i i T Emission level(V,PK)
E | ! ; ! S T Emission level(V,AV)
b 60 1 1 1 1 1 1
A T I o p——
3 C " ' ! 1 T2

50

1
I I | !
= 1 I | 1 I 1 1 I
40 £ i i i i
E | | | | | | | |
- 1 I ] 1 | 1 I I
0 F : : — B8 1 3 11
E 1 ] I I I 1 I I
20 = 1 I I I I I I I
b 1 I | 1 1 1 1 |
10 F : : : 1
= 1 I | | 1 | ) 1 I
- I I I I I 1 I I
O 1 n n 1 n 1 1 n
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading ¢ f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m] [dB(uV/m)] [dB(nV/m)]  [dB] [dB] [cm] 5
1 4924.000 H 50.0 36. 1 9.6 59. 6 45.7 74.0 54.0 14.4 8.3 198.0 30.0
2 9848.000 H 47.8 34.7 9.3 57.1 44.0 74.0 54.0 16.9 10.0 170.0  344.0
3 9848.000 V 47.6 34.4 9.3 56. 9 43.7 74.0 54.0 17.1 10.3 187.0 32.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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8.4.2 Receive mode

Channel Low
BELOW 1GHz
soriciolokk RADTATED EMISSION  skeksiokokskok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.19>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel :
Test mode : Rx_ch:Low Note2
[dB(u V/m)]
A R : 1 1 1 1 1 1| <FCCPatl5 subpartC >
S EEER : Lo | —— Limit(QP)
B | | | [ 1 | | | 1 1 a0 [ <MHz_Rx_Low>
50 | | Lo | | | i ! ——  Peak level(H,PfS)
S EERE ! IR EEE Peak level(V,PK)
L I I 1 I 1 I I 1 1 I I I 1 I
] 1 1 1 1 + + 1 | 1 1 1 1 1
- I I 1 I 1 I I 1 I I I I 1 I
40 |- i T | i y R
] 1 1 1 1 1 I 1 1 1 1 1 1 1
[ I I 1 I 1 I I 1 I I I I 1 I
r I I 1 I 1 I ] 1 1 1 1 1 1 1
Tv ~ I 1 1 1 1 1 I 1 I | 1 1 1 1
§oof————— —
r I I 1 I 1 1 I 1 1 1 1 I 1
- I 1 1 1 1 1 I I 1 1
5 I 1 1 1 1 1 I 1 1 1
| | | | 1 | 1 ) |
20 Ml T R
1 1 1 1 1 I | 1 1 1 1
I 1 1 1 1 I | I 1 1 1 I
I 1 I 1 1 I 1 I 1 I 1 I
| 1 1 1 | ] 1 1 1 1 |
10 [ | Ik | | | o1
- I 1 1 1 1 1 I 1 1 1 1 1 1
[ ] 1 1 1 1 1 | | | 1 | 1 |
I I 1 I 1 I I 1 I 1 I 1 I
C ! : I ! ! : I I
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) cuif Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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Channel Middle

BELOW 1GHz
stk RADTATED EMISSION - skekstokeksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.20>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel :
Test mode : Rx_ch:Middle Note2
[dB(u V/m)]
W7 T 773 : : T 7 T T 7| <FCC Partl5 subpartC >
O A O O | L0 ——— Limit@P)
N | | [ | | | | | o 0 [ <MHz_RxMiddle>
50 I ; A S ; : : ; I Peak level(H,PK)
5 [ Lt : ! : S - Peak level(V,PK)
: 1 I I I I I 1 I (] 1 I I | I
I I 1 I 1 + + I I 1 I I I I
I 1 I 1 I 1 I 1 1 1 1 I I 1 I
40 i T \ \ \ T
: I I 1 I I I 1 I I 1 I I I I
1 I 1 I 1 I 1 I 1 1 I | 1 I
" I I I I I I I 1 1 1 I I I I
o) - | | 1 | 1 | I | I 1 | | | |
E oo —
- 1 I | I | I 1 1 I 1 I I |
- 1 I | I | I 1 1 1 I I
- 1 I 1 1 1 1 1 1 1 1
| | | | | | | J |
20 T T T T T T 1
I I I I I I I I I
1 1 1 1 1 1 1 1 I 1 I
1 | I 1 | 1 1 1 | I | |
1 I I | 1 I 1 | I I |
I I | 1 1 I 1 I I I I
10 [ . L ) : | I
r i o | i N
1 I I I I I 1 1 1 I I 1 I
™ ! I I I I I ! I ! I I I !
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. £ Height Angle
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0
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Channel High

BELOW 1GHz
sk RADTATED EMISSION - skekstokesksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.21>> 24 August,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : YKEA60 Temp,Hum,Atm : 23.5[°C] 65.5[%]
Serial No. :N/A Notel :
Test mode : Rx_ch:High Note2
[dB(u V/m)]
W7 T 7701 : ; 7T 7 1 1T 7| <FCC Partl5 subpartC >
e ! Cor 0 ] ——— LimitQP)
: | | | [ | | | | | 1 a1 [l <MHz_Rx_High>
. ! N ! ! ! IS (S~ Peak level(H,PK)
IR EEER : IR EERE Peak level(V,PK)
[ 1 I 1 I I I 1 1 1 1 I I I I
I I 1 I I + + I I 1 I I I I
' 1 ] I ] I I 1 1 | 1 I I I |
40 |- | T | | | T
[ 1 I 1 | 1 I 1 1 1 1 | | | ]
I ] 1 I 1 I 1 I 1 1 I I I I
" I I I I I I 1 I I 1 I I I I
E - 1 I | I | | 1 | 1 [ | I | |
§ oo —
- 1 I 1 I 1 I 1 1 1 1 I I 1
= 1 I I I I | 1 1 1 | )
- 1 | 1 1 1 ] 1 1 1 |
| | | | | | | | |
20 T T T T T T J | T
I | | 1 | I | | |
| | I 1 | 1 1 | I | I
1 1 I | I 1 1 | I | I
I | I I ) I I 1 I I 1 I
: ' — : ; _—
10 - 1 1 1 1 1 \ 1 i) 1 I 1 I
- 1 | | I 1 | 1 1 1 | | 1 |
L 1 I 1 I 1 I 1 1 1 I I 1 I
I I 1 I 1 | I 1 1 I I 1 I
C ! : y 4 ! : ! ! S |
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17183-0
Test Report Rev.FCC-C3.1 FCC ID: JOYYKEAG0



